Tubos de Acere de México, 5.A.
Carr. Mty-Lareclo Km 24.2 .

G 2] -
E{E@ ?g % CERTIFICADO DE CALIDAD ﬁﬂ?ilﬁ Pedna/Page: ‘%gzg%??gs‘:ag'g’ae" ML e
R o - i (52) 8% 8305 9600 tel
- INSPECTION CERTIFICATE 59874 ] (52} 81 8305 9620 fan
{ DIN EN 10204:2004F - 1530 10474 3.1.B) : . '
Vendido a: PLESA ANAHUAC ¥ CIA. S.A. DE C.V. " |Pedido del Cliente No: 15668 - 15147 - Lista de Empaque: 14424 Fecha/Date:
Sold to: CGustomers Qrder No: Packing List: 31 de Julio de 2013
Especificaciones y Grados / Standard or Specification and Steet Grade Dimensicnes y tolerancias / Dimension and tolerances Facturaflnvoice:
Seamless Fittings according to ASTM A 234 WPE-10, NACE MR 91.75-2003 Bocas / Ends
Conform to ASME 11 ;Ed. 2001 ASME SA-234,Grade WPB, NACE MR0103-2003 ASME B 16.9 - 2007 Biselado / Bevelled ends
DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION PRUEBAS MECANICAS / MECHANICAL TEST FRUEBA DE IMPACTO 0°C /IMPACT TEST 0°C
ESF. CEDENCIA . RA DUREZA. PROMEDIO
AL el B e DESCRIPCION / DESCRIPTION VIELD STRENGTH | TENSILE STRENGTH FLONG | Haroness [ DMENSONES |t 1 soes | soues | AVERAGE
(Mpa} {Mpa) HBW Joules
1 Te5685 3z TEE & CED-5TD 279 473 45 114
2 Te3744 4 TEE RED. 10 X 4 CED-8TD 331 198 32 145
3 TeE019 10 TEE RED. 12 X 8 CED-STD 258 4§64 37 150
4 TB65836 10 TEE RED. B X 4 CED-STD 290 480 44 118
5 Toa5451 30 TEE RED. 6 X 4 CED-STD 2%9 475 70 148
& T5991% [} TEE 12 CED-40 283 471 28 140
e i e | Y e ———————————
ANALISIS QUIMICO / CHEMICAL ANALYSIS |Earliﬂcamns que los resultados de los Analisis Quimicos y Pruebas Mecanicas son
PRCCESO COLADA COLADAHEAT %CE. | %C SaMny %P %S %Si %Cr %Cu %Mo %Ni %V TEND |verdaderos o una copia fiel de los certficados enviados por i Fabricante yio e provesdor
PROCESS HEAT CODE M.P./MCTHER PIPE . .
HF T65884 £5886 p.310| 0.180f o.6s0 | o.6oe | 0.001 | 6.2720 | 0.0do 0.066 0.014 0.020 0,000 0.600 deMaleriaPrima(TuharlaSinCosiura)conformeASTMA1GSGradnBr:onN":
HE Te3744 £3744 o330 o170 ) o.s20 | o015 ) o001 | o290 | o 050 0 oed o 017 0.040 0.0%0 0.000 [We certify that result of chemical analysis and mechanical test are true and correct
ik T65019 £5019 0320 0170 v.7e0 | o.c1ef o001 | 0.z76 | v.osa| o0.oes | oooze| ooso | ©.000 | o.ocoo [FOPY O the test certificate issued by the manufacturer andfor supler Rew
aF ThE886 £5685 0.310 | o.180 | 6670 | o.cos | o091 | o280 | ooosn| o.pes | coora| cooao | p.ooo | o.ooop [yratedal (Seamless Pipe) cerls canform i ASTH A106 Grade B N
HF TES451 65451 6310 0.179 | c.660] 0011 | n.ooe | o270 | v.os0| o.osn | 0.926 | 6.030 | o0.pap | o.oop |13041349 13005957 13029861 13051055 13034857 13063457
HF T59915 59915 0.330 | 0.180 | 0.760 | 0.015 ( D.001 | D.300 | 0. 040 0.080 0.031 0.040 0.000 0.000
"Este material cumple con los raguerimientos especificados en la orden™.
"The material of ihis certificate heat number mentioned above is in compilance
ith the requirements specified in the order”.
otzs: Notes: ) ’/ ' The Products described herein were produced in accordance with the above referenced specification and are identified with
[Farmada sn caliznle a 826°C-080°C, enfriada al Hol formed fittings in a range rom 620°C 12 880°G, cooled in stil air, I’Ify the "R" which is permaneantly marked on each fitting ./ the values of hardness for fittings NPS 2 1/2" and smaller onas obtain
lare; Formado en frio normalizado a #40°G max. Celd formed nomalized at 940°C max. ,7, ﬁc’b/g{ from the conversion of hardness Rockwell B 1o hardnass Brinell HBW by means of table WILSON DESK CHART 60
[fiempa de permanencia 10°. Holding time 10 ,Jj//'jt,' ?;'f = Los valores de dureza para conexiores de NPS de 2 1/2" y menores. se obiisnan de la conversion de dureza Reckwell B a
peccitn Dimensional: Satistactoria, Visual dimensiens| check: Satistactory Quality Manage#flefe de Calidad: gureza Brinell HBW mediante la tabla WILSON DESK CHART 60
HF- FORMADD EN GALIENTE/HOT FORVED | CF: FORMADO EN FRIOICOLD FORMED ING. WALDO G’ALLEGOS GALVAN FOR03161
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Tubts de Acero de México, 5.A.
Carr, Miy-Larede Km 24.2

} s 3 - | Apartado Pastal 43
g@% ) sumg\:z: Pagina/Page: (sg?ss?))oc, ?JseaFlores, N.L Méx.
CERTIFICADO DE CALIDAD Umber: (523 &1 5305 9600 tel
g INSPECTION CERTIFICATE 29892 1 {52} 81 8305 9620 fax
{ DIN EN 10204:2004E - 1S0 0474 3.1.B)
Vendido 3. — - " - - -
endido a PLESA ANAHUAC ¥ CIA. S.A. DE C.V. Pedido-del Clients No: 15528 - 15965 Lista de Empaque: 14474 |Fecha/bate:
Sold to: Customers Order No: Packing List: 31 de Julio de 2013

Especificaciones y Gradoes / Standard or Specification and Steel Grade
Seaml ding to ASTM A 234 WPB-10, NACE MR 01.75-2003
Conform to ASME Il Ed. 2001 ASVIE SA-234,Grade WPE, NACE MR0103-2003

Fittings a

Dimensiones y tolerancias / Dimension and tolerances

ASME B 16.9 - 2007

Facturalinvoice:
Bocas / Ends
Biseladc / Bevelled ends

DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION

PRUEBAS MECANICAS / MECHANICAL TEST

PRUEBA DE IMPACTQO 0°C / IMPACT TEST 0°C |

ART. COLADA CANTIDAD ESF, CEDENGIA ESF. RUPTURA DUREZA PROMEDIO
ITEM | HEAT CODE | QUANTITY DESCRIPCION / DESCRIPTION YIELD ORSNGTH [[TENSILE STRENGTH g HARDNESS SANPLEDMmm|  souss | dodes | doves AVERAGE
1 Tedébpl 264 Copo 2 X 90" R.1L. CED-STD 333 502 31 142
T2 Tade6l 251 CODO 3 X 90" R.L. CED-XS 343 49E% 40 15%
3 T64199 & CODO 18 X 45' CED-XS 272 484 41 145
4 T5568 20 COpo 5 X 90" R.C. CED-STD 278 505 33 151
5 Te3744 20 RED. CONC. 12 ¥ 10 CED-STDR 3 498 32 145
[ T63744 4 TEE RED. 10 X ¢ CED-STD 331 498 32 145
7 TE5019 4 TEE RED. 12 ¥ 8 CED-STD 258 464 37 150
g S44801 20 Copo 1 is4 X 45* CED-STD 381 516 48 116
El TE4678 2 CODO 12 X 45° CED-49 340 499 37 150
10 TELEE7 g CODO 12 X 45" CED-40 317 472 &9 133
2 136

11 TERD64 CODO 12 X 45° CED-40 288 472 59
%
T
ANALISIS QUIMICO / CHEMICAL ANALYSIS

Certificamos que los rasultados da los Analisis Quimicos y Pruebas Mecanicas son

verdaderos o una copia fiel de fos certificados enviados por el Fabricanle yfo ei praveador

The Preducls described herain were produced In accerdance with the above referenced specification and are identifisd with
the “R* which is permanently marksd on each filting./ The values of hardnass for fittings NPS 2 1/2" and smaller ones cbiain
from the conversion of hardness Rockwell B to hardness Brinell HEW by means of table WILSON DESK CHART &0.

Los valores de dureza para conexiones de NPS de 2 1/2" y menores, se obtienen de la conversion de dureza Rockweli B &

PRGGESO COLADA COLADA/HEAT %C.E.| %C %Mn %P %S %Si %Cr %Cu %Mo Y6Ni Ay %ND
PROCESS | HEATGODE | M.PJ/MOTHER PIPE
HF Ta 4661 64661 0.310 | 0.180 | 0.880 | 0,024 § 0.001} 0.290 | 0.030 | 0.036 | 8.016 | 0.030 G.000 | 0.000
EF TE4661 64661 0.310 f 0.180 | 0.680 | 0,015 | 0.001 | 0.290 }f 0.030 | 0.040 | 6.016 | 0.030 0.000 { 0.G0O0
HF Th4199 64199 D.210 | 0.180{ 6.670 | 0.610 | 0.001 | 0.250 | 0.0S0 | 0.658 | 0.018 { 0.038 0.060 | 0.000
HF T5588 5588 93104 0.170 { G.810 [ o.ooa | oot} o310 0.o20] o029 | o.008 | 0.020 0.000 | ©.000
CF T63744 63744 0.230 ¢ 0,170 | 0.820 | 0.015 | 0.001 | 0.29c | o.050 | o0.080 § 0.027 } 0.940 n.000 | o0.o00
BF T63744 63744 0.330 | 0.170 } 0.820 | 0 015 0.001 | 0.290 | D.OS0 § 0.080 [ 0.037 [ G.940 0.000 ( 0.00D
HF T65019 65019 0.320{ 0.170 } 0.780 | ©.014 | 0 001 | 0.270 | 6,050 f 0.065 | 0.028 | 0.030 0.000 | 9.000
EF S44801 44801 n.3i0 | 0.160 ] 0.830 | 0.012 | G.oo1 § 0.280{ c.040 | 0.050 | o.010 | 0.035 0.001 | 0.002
EF T&4678 64678 0300 | 0.170 | 0.660 { 0.015] 0.001] ©.270 | 0.060 ] 0 058 | 0.030 | OD.040 0.000 | 0.000
HF T65687 65987 0.320 ) 0.190 | 0.570 | 0.o07 | o.ooc | o 280 | n.030 | 0.055 | o.oin) o.030 n.ogco | 0.000
HF T65064 65064 0.310 | 0.100 | o.660f 0,013} o 002 | 0300 9,066 | v.0es | 0023 | o cu0 0.000 | ¢ 000
nias: Notes:
Formade en cafiente a 620°C-980°C. enfriade 3| Hot formed fittings in a range from §20°C to 980°C, cooled in st alr, ‘:/’
jalre: Formado en I'rlornorrnalizadu a 940°C max. Cold fermed nomallzed at $40°C max P
[fempo de permanencia 10, Holding ime 107, ,1‘@//',%[
16 Dimensional: Sabs( Visual dimensicnal check: Satisfactory Quality Manal :/ “lefe de Calidad;

F. FORMADO EN CALIENTE/HOT FORMED CF: FORMADC EN FRIQICOLD FORMED

dureza Brinell HBW medlanta Ja tabla WILSON DESK CHART 60

de: Mataria Prima {Tuberia Sin Costura) conforme ASTM A108 Grada B con N
LNE cerlify that result of chemical anslysis and mechanical tast are true and correct
copy of the tesl cenificate issued by the manufacturer and/or suplier Raw

material (Seamless Fipe) certs conform fo ASTM A108 Grade B Ne:

13024464 13025664 130183%% 13018724 13009957 13009957
13029801 13025325 13022218 13040115 13032132

"Este malertal cumple con los requerimientes especificados en la orden”.

"The material of this certficate heat number mentioned above is in compilance

ith the requirements specified in the order”.

ING. WALDO GALLEGOS GALVAN

FORQ3161




Tubts de Acero de México, 5.A,
Carr. Mty-Laredo Km 24.2

CERTIFICADO DE CALIDAD
INSPECTION CERTIFICATE
( DIN EN 10204:2004E - 1S0 10474 3.1.B )

Numero: Pagina/Page: | Apartado Postal 43 -
Number: {65550) C. de Flores, N.L. Mé&x.
; {52) 81 8305 9600 ;el
; 52) 81 8305 9520 fax
27823 e 52) .

endido a: . . i Cli : i : :

PLESA ANAHUAC Y CIA. S.A. DE C.V. Pedido det Clignte No; 15528 - 15965 - Lista de Empague: 14424 Fecha/Date:
old to: ‘ Customers Order No: Packing List: - 31 de Julic de 2013
specificaciones y Grados / Standard or Speciﬁcati_on and Steel Grade Cimensiones y telerancias / Dimension and tolerances Facturaflnvoice:

:amless Fittings according to ASTM A 234 WPB-19, NACE MR 01.75-2003
onform to ASME 1| Ed. 2001 ASME SA.234,Grade WPB, NACE MR0103-2003

ASME B 16.9 - 2007

Bocas / Ends
Biselado / Bevelied ends

DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION

PRUEBAS MECANICAS / MECHANICAL TEST -

PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C

ART. COLADA CANTIDAD ESF. CEGENCIA ESF. RUPTURA DUREZA PROMEDIO
TEM | HEAT CODE | QUANTITY DESCRIPCION / DESCRIPTION VIELD BIRSNGTH || TENSILE STRENGTH Sz B GAMPLE DM | Jodes Joues | doues AVERAGE
12 TEE85E 2 TEE RED. § ¥ 4 CED-STD 290 480 a4 116
13 T62433 2 TEE RED. & X 4 CED-STD 363 4948 32 128
14 TE3744 10 RED. CONC, 12 X & CED-STD 331 498 32 145
15 S44801 42 coDo 1 142X 907 R.C. CED-STD LN Eis 4B 116
16 T65451 60 TEE RED. & ¥ 4 CED-STD 299 475 70 148
17 Th2432 11 TEE REBG. 8 ¥ 4 CED-XS 290 462 37 152
18 TE4R7E 10 RED. CONC. 10 X 4 CED-GTD 10 490 42 146
19 T51542 2 COPCO 14 ¥ 45 CED-ES 3il 483 42 120
20 T54971 1 CODOI 14 ¥ 45 CED-ES 309 464 38 93

e e e e ——————

ANALISIS QUIMICO / CHEMICAL ANALYSIS ‘ I

ertificamos que los resultados de los Andlisis Quimicos y Pruebas Macénicas son

PROCESC COLADA COLADAMHEAT %C.E. %G %N %P %S %4 Si %Cr %Cu %Mo oL Ni BCTAVER %Mb  |jverdaderas o una copia fiel de fos cerificades enviados por el Fabricante y/o el provesdor
PROCESS | HEATCODE | M.P.MOTHER PIFE
HF TEE886 55286 0.310 | 9.180 | 0.670 | 0.006 | 0001 | 0,260 0 040 | 0.084 | 0.004 | 0.040 | 0.000 | o.oop | Materia Prima (Tuberia Sin Costura) conferme ASTM A106 Grado B oon N°:
HF " Te2a33 62433 0.320 { 0.180 | 0.6%0 { 0.015 | 0.001 | v.300 | 0.650} 0.05a § o.024 | a.c30 | o.ooo | o pog {[¥Vecertify hatresull of chemical analygis and mecharical lest are true and correct
CF T63744 63744 0.330 { 6170 | 0 820 | 0.015 | o001} 0.290 | v.oso | ov.oen [ 0037 o.04a | o mon | oo ngg J[FOPY Of the test cenificats issued by themanufacturer andier suplier Raw
HF 544801 44801 0.3:10| 0.160 | n.es0 | 0012 § o001 | p.280 | n.n4a | n.osa | o.010| 0.035 | 0.001 | o pop \materal (Seamiess Pipe) certs conform to ASTM A108 Grade B N
HF TEE4E1 £5461 n.310 [ 0.170 | 0680 n.011 | c.ooo | o270 | o.oeeo | o.050 f o.o26 ] o.030 0.000 { 0.pop [{3051095 12076633 13008857 13025325 13034857 12073153
i 13025328 11020787 11030432
HF T62432 £2432 0.320 | 0.180 | o690 0 011 | o.o01 | 0.299 | 0950 0.057 | 2.028} G.0@c |- 0.c00 | o.oDo
CF T64678 64678 0300 [ 0160 | 0670 { 0.026 | 0.001 | 0.260{ 0.0¢60| ©0.058 | 0.030 | o.040 | o.0o0 | 0.000
HF T51542 51542 6.3206 [ 0.180 | 0.720 ) 0.e11 | 0003 | o260 o6 040 o0.063 { 0016 0.020 | o 000 | o oo
HF T54971 54971 0.210 | 0.180 | 0.670 )] 0.008 [ 0.003 | 0,270 | 0.060 0.048 0.0z3 0.030 0.Qaco 0. 000 |fEste malerial cumple con los requerimientos espacificados an la arden”,
“The material of this certificate heal number mentioned above is in compilance
Jwilh the requiremants specified in the ordar”

tas: Notes:
rmado en caliente a 820°C-380°C, enfriada al
e; Formado en frie normalizado a 940°C max. Cold formed nomalized at 840°C max,
‘mpo de parmanenciz 10", Helding time 10"
peceion Dimensional: Safisfactoria. Visuai dimenslanal check: Satisfactory

 FORMADC EN GALIENTE/HOT FORMED CF. FORMADO EN FRIOICOLD FORMED

Hot formed fittings in a range from §20°C 1e 980°C, cooled in sl air,

The Producls described herein were produced in accordance with the above reférenced spedificalion and are identified with

the "R" which is permanently marked on each filting./ The values of hardness for fitlings NPS 2 1/2" and smaller ones obtain
from the conversion of hardness Rockwell B to hardness Brinall HBW by means of table WILSON DESK CHART 80.

Los vaiores de duraza para conexiones de NPS da 2 1/2" y menores, se cbitanen de la conversion da dureza Rockwell B a

duraza Brinell HBW madiania la fabla WILSCN DESK CHART B0,

ING. WALDO GALLEGOS GALVAN

FOR03161




Tubbs de Acero de México, S.A.
Carr. Mty-Lareclo Km 24.2

lenarns

; : | Apartado Postal 43
. sumgm: Pagina/Page: (62?35?))00 ?iseaFlores, N.L. Méx.
CERTIFICADO DE CALIDAD umoer: (52} 81 8305 9600 tel
INSPECTION CERTIFICATE 27834 1 (52} 81 8305 9620 fax
{ DIN EN 10204:2004E -1S0 10474 3.1.B)
Vendido a: PLESA ANAHUAC ¥ CIA. S.A. DE C.V. Pedido del Cliente No: 14147 - Lista de Empague: 14457 Fecha/Date:
Scld to: Customers Order No: Packing List: 31 de Julio de 2013

Especificaciones y Grados / Standard or Spacification and Steel Grade
Seamless Fittings according to ASTM A 234 WPB-10, NAGCE MR 01.75-2003
Conform to ASME Il Ed. 2001 ASME SA-234,Gfade WPB, NACE MR0103-2003

Dimensiones y tolerancias / Dimension and tolerances

ASME B 16.9 - 2007

Factura/lnvoice:
Bocas / Ends
Biselado / Bevelled ends

DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION

PRUEBAS MECANICAS / MECHANICAL TEST

PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C
ART. | coLADA | CANTIDAD ESF.CEDENGIA || ESF.RUPTURA | g qne [ DUREZA {0 o onES 1 2 3 PROMEDIO
ITEM | MEAT cODE | QUANTITY DESCRIPCICN { DESCRIPTION YIELD STRENGTH [JTENSILE STRENGTH| oo HARDNESS SAMPLE GIM mm Joules Jouies Joules AVERAGE
{Mpa} (Mpa) - : HBw Joules
1 T&5019 Ed TEE 12 CED-40 25@ 464 37 150

- 1 | | 1 | |

M—*——m_a-——_____“__““———"m_ﬂ__——___—ﬂ————-n—__——w_—um%

ANALISIS QUIMICO / CHEMICAL ANALYSIS |Eer1iﬁcamos que ios resultades de ios Andlisis Quimicos y Pruebas Mecanicas son

verdaderos a una copia fiel de los certiicados enviados por 2| Fabricante yio e proveedor

otas: Notes:

Frormado en calienle 5 620°C-8B0°C, enfriado a! Hat fermed fittings in a range kom 620°C to 980°C, cooled in stil aif,
pire: Formade en fria normalizada & 940°C max. Cold fermed nomalized at 840°C max.

empo de permanencia 10°. Holding time 10",

FROGESO COLADA COLADATHEAT | %G.E.| %G 1 %Mn %P %S %Si %Cr %Cu %Mo % Ni [AY; %Nb
PROCESS HEATGODE | MPJMOTHER PIFE
HF TES018 65019 0.320 [ 0.270 { 0.780 | 0.014 | 0.001 | 0,270 0.050 | o.065 | o.e28 | o0.p30 0608 | 0.000

e Materia Prima (Tuberla $in Coslura) conforme ASTM A106 Grado B con N®
TNe certify that result of chemical analysis and machanical tast are trus and correct
[copy of ine test cerlificate issued by the manufacturer and/or suplier Raw

matenal (Seamlass Pipe) ceris conform to ASTM A106 Grads B N&:

13023801

'Este material cumple con los requermientos especificados en la orden”.

"The material of this certificale heat number mentioned abeve is in compilance

the "R" which is permanently marked

£

gnspeccicn Dimenslonal: Satisfactoria. Visuzl dimensional check: Salisfactary

HF: FORMADO EN CALIENTEMHOT FORMED CF: FORMADOC EN FRIQ/COLD FORMED

Quality Managefflefe de Calidad:
ING. WALDO GALLEGCS GALVAN

dureza Brinell HBW mediante la tabla

The Products daseribed herein wars praduced in accordsnce with the above referenced specification and are idaniified with

from ihe sonversion of hardness Rackwell B to hardness Brinell HBW by means of table WILSON DESK CHART 60,

Les valeres de dureza para conexiones de NPS de 2 1/2" ¥ manores, se obtienen de |z canvarsion de dureza Rockwell B 2

with the requirements specified in the order”.

on each fiting./ The values of hardness for fittings NPS 2 1/2" and smaller ones cbtain

WILSON DESK CHART B0

FOR03161




